Parts List

FMC Deluxe Adapter Kit (P/N 380-80009-00)

FMC Part No. RT! Part No. Description Qty
91165 080-80000-8C | Threaded Adapter 08 (M12 x 1.25) 2
91176 080-80000-95 | Threaded Adapter 62 (7/16 x 14NC) 2
90785 080-80000-70 | Ford F150 Adapter 1
30837 080-80000-82 | GM W-Bedy Adapter 1
90817 080-80000-68 | Cutting Tips (10 per Box) 1
30786 080-80000-11 100mm Twin Cylinder Clamp 2
90838 080-80000-81 | Extended Wheel Drive Bracket 2

080-80000-98 | Hollow Adapter (28mm 1g.) 1
080-80000-97 | Hellow Adapter {38mm Ig.) 1
080-80001-22 | Bolt 10mm x 1.50 x 80mm Ig. 2

ror rererelEe Bihes\adptkits.wpd : February 12, 1996



Parts List

FMC Model 505 (Japan) - Lathe Head (480-80015-01)

FMC Part No. RTI Part No. Description Qty
S0819 080-80000-03 | Bracket Twin Cylinder {70mm) 2
80786 (080-80000-11 Bracket Twin Cylinder (100mm} 2
S0820 080-80000-04 | Band Silencer 1
90821 080-80000-05 | Wrench Hex Key (6mm) 1
90822 080-80000-06 | Wrench Hex Key {8mm) 1
90831 080-80C00-07 | Spacer Mounting 6
90824 080-80000-08 | Bar Threaded 2
90823 080-80000-0¢ | Hook “S” Shaped 2
90826 080-80000-45 | Threaded Adapter 03 (M10 x 1.25) 2
90827 080-80000-46 | Threaded Adapter 05 (M10 x 1.50) 2
91185 080-80000-80 | Threaded Adapter 08 (M12 x 1.25) 2
90828 080-80000-47 | Threaded Adapter 09 (M12 x 1.50) 2
90829 080-80000-48 | Threaded Adapter 44 (M11 x 1.50) 2

Hollow Adapter (48 mm 1g.) 2
§0825 * 080-80000-10 | Bolt 8mm x 1.25 x 70mm 'g. 2

Bolt 10mm x 1.50 x 70mm |g. 2
91200 080-80001-21 | Bolt 8mm x 1.25 x 90mm ig. 2
81178 080-80001-22 Bolt 10mm x 1.50 x 80mm |g. 2
G1177 080-80000-97 | Hollow Adapter (38mm Ig.) 2
90833 080-80000-14 | Cord 12 Volt Coiled 1
30818 080-80000-02 | Handle Lathe Carrying 1

* Earlier lathes had Hollow Adapters 38mm |g. and Bolts 80mm Ig.

Complete Unit (480-80015-00) Includes:

Fii
"FOR REFEREN

=3
CE ONLY

[athes\adptkits. wpd

Lathe Head (480-80015-01)

Drive Stand & Motor {480-80015-02)

February 12, 1856



Parts List

FMC Model 505 - Lathe Head (480-80004-01)

FMC Part No. RTI Part No. Description Qty
2081¢ 080-80000-03 Bracket Twin Cylinder {(70mm) 2
90820 080-8000C-04 | Band Silencer 1
50821 080-80000-05 | Wrench Hex Key (6mm) 1
30822 080-80000-06 | Wrench Hex Key (8mm) 1
390831 080-80000-07 | Spacer Mounting 6
90824 080-80000-08 | Bar Threaded 2
90823 080-80000-09 | Hook “S" Shaped 2

Adapter Hollow (48mm Ig ) 2
90825 * 080-8000C0-10 | Bolt 8mm (70mm Ig.) 2

Bolt 10mm (70mm ig.) 2
350826 080-80000-45 | Threaded Adapter 03 (M10 x 1.25) 2
90827 080-80000-46 | Threaded Adapter 05 (M10 x 1.50) 2
90878 080-80000-47 | Threaded Adapter 09 (M12 x 1.50} 2
90829 080-80000-48 | Threaded Adapter 44 (M11 x 1.50) 2
90830 080-8?000—49 Threaded Adapter 48 (M9 x 1.25) 2
911286 080-80C10-79 | Threaded Adapter 60 (M14 x 2.00) 2
90833 080-80000-14 | Cord 12 Voit Coiled 1
30818 080-80000-02 | Handle Lathe Carrying 1

* Earlier 1athes had Hollow Adapters 38mm lg. and Bolts 60mm Ig.

Complete Unit (480-80004-00) Includes:  Lathe Head {480-80004-01)

Drive Stand & Motor (480-80004-02)

'FOR REFERERCEIRNBS \adptkits wpd 5 February 2



Parts List

Toyota Adapter Kit (P/N 380-80017-00)

FMC Part No. RTI Part No. Description Qty
91165 080-80000-80 | Threaded Adapter 08 2
80786 080-80000-11 100mm Twin Cylinder Clamp 2
81177 08C-80000-97 | 38mm Ig. Hollow Adapter 1

080-80000-98 | 28mm Ig. Hollow Adapter 1
91178 080-80001-22 | 10mm x 1.50 x SCmm !g. Bolt 2
90838 080-80000-81 Extended Wheel Drive Barcket 2

For ReFeRenRE GRS adPkits.wpd 7 February 12, 1896



Parts List

FMC Model 505 - Lathe Head (P/N 480-80034-00)
Inciudes Fixed Speed Cable Set

FMC Part No. RTi Part No. Description Qty
80819 080-80000-03 | Bracket Twin Cylinder (70mm) 2
30820 080-80000-04 | Band Silencer 1
50821 080-80C00-05 | Wrench Hex Key (6mm) 1
90822 080-80000-06 | Wrench Hex Key (8mm) 1
90831 080-80000-07 | Spacer Mounting 6
90824 080-80000-08 | Bar Threaded 2
90823 080-80000-09 | Hook "S” Shaped 2

Adapter Hollow {48mm ig.) 2
90825 * 080-80000-10 | Boit 8mm (70mm Ig.) 2
Bolt 10mm (70mm 1g.) 2

50826 080-80000-45 | Threaded Adapter 03 (M10 x 1.25) 2
30827 080-80000-46 | Threaded Adapter 05 (M10 x 1.50) 2
90828 080-80000-47 | Threaded Adapter 09 (M12 x 1.50) 2
90825 080-80000-48 | Threaded Adapter 44 (M11 x 1.50) 2
20830 080-80000-49 | Threaded Adapter 48 (M9 x 1.25) 2
91126 080-80000-79 | Threaded Adapter 60 (M14 x 2.00) 2
90833 080-8000C-14 | Cord 12 Volt Coiled 1
90818 080-80000-02 | Handle Lathe Carrying 1
380-80010-00 | Cable Battery 1
380-80012-00 | Cable fixed Voltage 1

* Earlier lathes had Hollow Adapters 38mm Ig. and Bolts 0mm Ig.
"FOR REFERENGR dithes\adptkits wpd 9 February 12, 1996




Parts List

FMC Model 505 - Lathe Head (P/N 480-80034-01)
Includes Variable Speed Cable Set

FMC Part No. RTI Part No. Description Oty
90819 080-80000-03 Bracket Twin Cylinder {(70mm) 2
50820 080-80000-04 | Band Silencer 1
90821 080-80000-05 | Wrench Hex Key (6mm)} 1
90822 080-80000-06 | Wrench Hex Key (8mm} 1
90831 080-80000-07 | Spacer Mounting S}
90824 080-80000-08 | Bar Threaded 2
90823 080-80000-09 | Hook "S” Shaped 2

Adapter Hoilow (48mm Ig.) 2
90825 * 080-80000-10 | Bolt 8mm {(70mm 1g.) 2
Bolt 10mm (70mm 1g.) 2

90826 080-80000-45 | Threaded Adapter 03 (M10 x 1.25) 2
90827 080-80000-46 | Threaded Adapter 05 (M10 x 1.50} 2
20828 080-80000-47 | Threaded Adapter 09 (M12 x 1.50) 2
90829 080-80000-48 | Threaded Adapter 44 (M11 x 1.50) 2
90830 080-80000-4G | Threaded Adapter 48 (M9 x 1.25) 2
91126 080-8000C-79 | Threaded Adapter 60 (M14 x 2.00} 2
90833 080-80000-14 | Cord 12 Volt Coiled 1
30818 080-80000-02 | Handle Lathe Carrying 1
380-80010-00 | Cabie Battery 1
380-80013-00 | Cable Variable Voltage 1
380-80011-00 | Cable Cigar Lighter 1

* Earlier lathes had Hollow Adapters 38mm Ig. and Bolts 60mm Ig.
"FOR REFERENEE tRirest\adptkits. wpd 10 February 12, 1996




Parts List

FMC Model 505 - Drive Stand & Motor (P/N 480-80004-02)

FMC Part No. RTI Part No. Description Qty

080-80000-83 | Motor Gear Drive (Complete Assembily) 1
080-80000-15 | Motor Mount 1
080-80000-16 Inner Column 1
080-80000-17 | Quter Column 1
080-80000-18 | Base 1
080-80000-19 | Short Leg 2
080-80000-20 | Long Leg 1

891143 080-80000-21 | Swivel Caster 3

31144 080-80000-22 | Locking Handle 1
0B0-80000-23 | Accessory Box Support 1
080-80000-24 | Bolt M6 x 1mm x 35mm Lg. 4
080-80000-25 | Bolt M& x 1.25mm x 60mm Lg. 3 .
080-80000-26 | Bolt M8 x 1.25mm x 50mm Lg. 2
(080-82000-27 | Bolt M10 x 1.50mm x 25mm Lg. 2
080-80000-28 | Bolt M10 x 1.50mm x 35mm Lg. 1
080-80000-29 | Washer M6 8
080-80000-30 | Washer M8 8
080-80000-31 | Washer M10 6
080-80000-32 Nut M6 x 1.00mm 4
080-80000-33 | Nut M8 x 1.25mm 3
080-80000-34 Nut M10 x 1. 50mm 3

"roR REFERENEE Bl s\adptkits. wpd

11 February 12, 1996




g 20 ©y=6)

201 (Oty=8)

latptl0.dwg |

04 PLATE DRIVE BEARING COVER 080-80001-63 | 91196 ({128 | MOTOR FEED DRIVE 080-80000~-57 | 31155
05 ENCLOSURE LATHE ‘CONTROL 080-80000-50 | 91142 1?9 )
08 LEVER AUTO/MANUAL SHIFT | 080—-80000~51 | 91163 [{130| LIGHT POWER INDICATOR 080-80000-58 | 91133
} 22 LEVER SHIFT LOCK 080--80001-53 | 91158 || 131 | SOCKET 12V CORD 080-80000~-59 | 91156
33 SHAFT AUTO FEED STOP 080-80000-60 | 91138 [[135] SWITCH IN/OUT FEED SELECTOR 080-80000~61 | 91134
41 SCALE MICROMETER 080-80000-63 | 91159 {{| 136 | KNOB AUTO FEED STOP 080-80000-62 | 81135
) 42 KNOB MICROMETER 080—-80000—-64 | 91139 || 200| SCREW ADJUSTING ID#! 080-80001-59 | 91136
44 GEAR 080-80001-55 | 91180 |} 201| SCREW ADJUSTING iC -~ 080~-80001~60 | 91137
45 GEAR 080-80001-54 | 91161 [| 202| BOLT W/WASHER MICROMETER MTG 080-80001-58 | 91157
46 | SHAFT KEYED MICROMETER (LEFT) | 080-80000-65 { 91140 || 203| SCREW HANDLE RESTRAINT 080-80001-64 | 91199 |
47 SHAFT KEYED MICROMETER. (RIGHT) 080-~80000—-66 | 91141 |} 53 KIT THD BLOCK/SPACER/BOLT 080-80000-55 | 91182 |
51 STUD HANDLE MOUNTING 080—-80000-67 | 91197 Si(
52 HANDLE LATHE CARRYING NO STUDS | 080-80001-02 | 91198 '1?0
1 RING SNAP 080-80001-52 | 91131
- 114} HANDWHEEL MANUAL FEED 080-80000-52 | 91152 ] ( T
C/ 115 | SCREW HANDWHEEL MOUNTING 080-80000-53 | 91153 : —-'
117 | SWITCH LIMIT 5A SPDT 080-80000-54 | 91132
127 KEY HANDWHEEL 080-80000-56 | 91134

"FOR REFERENCE ONLY"

FMC & RTI Ports List — Lathe Head




C (Aonpiapul pios

A|quiassy JOJON % PuDiS SALIQ — ISIT SHDd 1Y % DWW

Padlid s1IOd Iiv)

N/d 1LY
N/d on4

20-+0008-08¥

1+-00008-080

98-000Q8-080
6£-00008-080

LZii6
v£B06
0% ~00008-080
S£B06

g Z¥—00008~080
= . 9£806
(o]
o . ~ $8-00008-080
- - Isli6

e £-00008-080 £8-00008-080

e 05116 —
RN ¥8-00008-080 Aquiassy 1010 9ALQ
o 9€-00008-080

S~ 6v116
¥¥-00008-080 i > ££-00008-080
9vL16 . Ao @\

LTS
LSS
~
~

; avile
PN . - 8£-00008-080
e ~ /,/// R .\,\\. m \INQ 1 —@

£9—-10008-080

S|0JJU0] $$97/1010N 1DBY

L9—-10008-080
ville

¢9-10008-080
ogtLLb

£5-10008-080
6Z116

9G~10008-080
ETANTS

10)d0dogy

sMaIds DIp

1an03 pul

apbjg uny

SZ-00008—-080 g1 -00008~080 ! \r£—-00008-080

1
]
IN\I£~-00008-080
1Z2-00008-080
c¥Ll6

0Z-00008~-080

0£—00008-080

! | £-00008—080
00O

£2-00008-080

|
Thwloooomlomo

££—00008-080
81-00008-080

61-00008—080

£1-00008-080, "

rd

Avﬁ\

l
0
¢2—-00008-080, |

vriL6 v
91-00008-080

Z£€-00008~080 <
62-00008-080 |
N
mmnmmmmmnmmmw//+
#2~00008~080 L

\\\“w//// 92—-00008-080

0£-00008-080

5
-
P4
o
L
O
P4
L
o
L
L
L
o
04
o}
e




91212 pos. rake tips box of 10
/

5

90818

90826

|03 £ 080-B0000-45

90827

05,2%31080"

80000-46

81165

s
08 &;> 080~

80000-80

90828

&
vO9 &§:> 080-

80000~47

90829

& i
44 < 080

80000-48

91200

@ﬁjﬁ 080~

8000121

91178

f 080

80001-22

91177

080-

80000-97

080-80000-02

90819

latpt11.dwg |/ )

. 90786
080-80000-03 080~-80000—-11 %
\ 100mm
2 Installed on Lathe §
Re-order Cutting Tips (10 per Box) ‘ ééﬁ
90817 » 90833 =
080-80000~-68 080-80000-14 [~

90820
080 80000-04

90821
080-80000—05

S
4
b2

90824
080-80000-08

'. |
‘.Cs‘ 90831
O

90825
080—80000-10

(Sold as @ SeU

080~-80000-07

90823

E::::::::::::i 080-80000-09

FMC P/N _
RTI .P/N 480—80015—01(:;
' ]

FMC (Japan) & RTI Parts Lﬁt'— Lathe Head Components

"FOR REFERENCE ONLY"

(Al Parts Priced & Sold Individually)


SIMMOLR
Line

SIMMOLR
Text Box
91212 pos. rake tips box of 10


91212 pos rake kit. box of
/

' 90818
l 080-80000-02 C

90818
080-80000-03

V 2 Installed on Lathe
90833

Re—order Cutting Tips (10 per Box) 080-80000—-14

90817
080-80000-68

&> 90826

03 § 080-8D000—-45

90827
05 ﬁ 080-80000-46

90828
09 § 080-80000—-47

90829
44 & 080—-80000-48

80830
48 @ 080-80000-49

91126
60 & 080—-80000—79

Fuse &

_ 90820
- 080—80000—04

_...9s0824
90821 | \\ 080-80000-08

080—-80000—-05

90822

N\f

080-80000—-06 / ¢
@\ 90831 7 Y
080-80000-07 / A 90825
/ ~ 080—-80000—10

(Sold as a Set)

90823 '
080—80000—09 §>

53

S%

lalpt14.dwg

> 380—80010-00

380-80012-00

DEI=: / A
" [

FMC P/N

RTl P/N _  480-80034—00

FMC & RTI Parts List — Lathe with Fixed Speed Cable Set

"FOR REFERENCE ONLY"

(All Parts Priced & Sold Individually)


SIMMOLR
Line

SIMMOLR
Text Box
91212 pos rake kit. box of 10 


_ pos rake tips 91212 box of 10 ‘
90818
080-80000-02 (j\

__908ig
080-80000—-03

¥’ 2 installed on Lathe J
90833

Re—order Cutting Tips (10 per Box) 080-80000-14
90817
080—-80000—-¢€8

COR00000Ecoaoano0nn)

90826
03_&;3 080-80000-45

90820
080-80000-04

90827 \,/

05 &;D 080-80000—-46

) 90821

080-80000—05

90828

03 ) 080-80000-47 sz

C_; | 2 G80—80000-06
' 90829

44 G80-50000-48

90824
080—80000-08

..‘ 90831

.‘ 080—80000—07 90825

080-80000-10
(Sold as a Set)

90830
48 é;) 080—-80000-49

90823

w 080-80000—08
91126 w

60 (@ 080~80000-79

o x\ \;\ //

o
3
E
ip]
Fuse a
I 5
~ > 380-80010-00
380-80013—00
[:Eg: - - @'f:_ _CE
380-80011-00. .
Te==— { B = -
RTI P/N 480-80034—01 C

FMC & RT! Parts List — Lathe with Variable Speed Cable -Set

(All Parts Priced & Sold individually)

"FOR REFERENCE ONLY"


SIMMOLR
Line

SIMMOLR
Text Box
pos rake tips 91212 box of 10


7

90786

Cutting Tips (10 per Box) 080-80000— 11

90817

080-80000-68

&

91165

08 (@ 080-80000-80

62 £;> 080—80000-95

¢
&

91176

90837
080-80000-82

90838
080-80000—-81

1ounc <
080-80001-22
90785
080—-80000-97 080—-80000-70

080-80000—-98

FMC _P/N _ |
RTI P/N 380—80009-00

mpt] 2.dwg

FMC & RTI Parts List — Deluxe Adapter Kit

"FOR REFERENCE ONLY"

-

(All Parts Priced & Sold Individually)




90818
080-80000-02

90819
080-80000-03

Y7 2 Installed on Lathe
90833

{Re—order Cutting Tips (10 per Box) 080—80000—14

90817
080-80000—-68

re 90826

| 03 &> 0B0=80000-35
G & _ 90827 1 —)
05 <) 080-80000-46 | | | -
SO . e ' 90824
R ) ~ (80-80000-08

90828 - 080-80000-05

09 & 080-80000—47 |
B S, 90822 L
} 080-80000-06 . /
90829 , 'z

44 080—80000—48
& | | 90831
@ 080—80000—07 é

A s 90823

D e1128 @//ﬁ} J8o-so0c0—0 6

- 60 & 080-80000-78 . Qﬁ <
FMC P/N__ _ _ . 90787

(:} RTI P/N 480—-80004-01 (::

FMC & RTI Parts List — Lathe Head Co:mpdnen.ts
(Al Parts Priced & Sold Individually) B

50820
) 0BO—80000—04

90825
" 080-80000— 10
-~ (Sold as a Set)

90830
48 cé;)_0-80—80000—49

tpt7.dwg

39

" "FOR REFERENCE ONLY"




)

90786
080-80000-11

91165
08 @ 080-80000-80

sﬂgfg 91178
d§§j9 080-80001-22

90838
080—-80000—81

91177
080-80000-97

&> 080-80000-93

o
3
©
, Mo
FMC P/N _ =
RTI P/N 380—-80017-00 3
-

FMC & RTI Parts List — Toyota Adapter Kit
(Al Parts Priced & Sold Individually)

"FOR REFERENCE ONLY" -





